6721843987

Spare parts list

(2025/04) cal

GC8300iW 25,35 C,P

6721904515.aa.RO

BOSCH



2025/04 2 6721843987




[de] Wichtige Hinweise zur Installation/Montage
Die Installation/Montage muss durch eine fiir die Arbeiten

zugelassene Fachkraft unter Beachtung der geltenden Vorschriften erfolgen.

[en] Important notes on installation/assembly
The installation/assembly must be carried out by a qualified contractor,

following these instructions and in compliance with the applicable regulations.

[fr] Instructions importantes pour Iinstallation/le montage
Linstallation/le montage doit étre effectué(e) par un spécialiste qualifié
pour les opérations concemées et dans le respect de la présente
notice et des prescriptions applicables.

[bg] BaxkHu ykasaHus BbB Bpb3ka € MHCTanaumsTa/MOHTaxa
MHcTanaumsta/MoHTaxbT TpsibBa Aa ce 13BbpLLBA OT NULIEH3VPpaH
3a paboTuTe crneuman1cT B CbOTBETCTBME C HACTOSLLIOTO
PBKOBOACTBO M C MPUIOXMUTE pasnopeadu.

[cs] Dulezité pokyny k instalaci/montazi

Instalaci/montaz musi pfi dodrzeni pokyn( uvedenych v tomto navodu
a platnych predpist provést odbomy pracovnik s pfisluSnym
opravnénim pro tyto prace.

[da] Vigtige anvisninger til installationen/monteringen

lInstallationen/monteringen skal foretages af en godkendt installater
under overholdelse af denne vejledning og de geeldende forskrifter.

[el] ZnpavTikég UTTOBEISEIG YIa TNV EyKOTAOTOON/CUVOPHOAGYNON
H eykardoTaon/TommoBEétnon TIpETTEl va avamiBeTal O€ EKTTAIOEUMEVO
VIO TIG GUYKEKPIPEVES EPYOTIES TEXVIKO TIPOCWTTIKG E TAPNCN QUTWV
TWV 0BNYIWV KABWG KOl TWV GXETIKWY TTPOdIAYPAPUIV.

[es] Indicaciones importantes para instalacion/montaje

La instalacion/el montaje debe realizarla personal especializado que
esté autorizado para realizar estos trabajos y que tenga en cuenta
estas instrucciones y la normativa vigente.

[et] Olulised juhised paigaldamiseks/montaaziks
Paigaldamist/montaaZi tohib Iabi viia vaid selleks volitusi omav
spetsialist, arvestades kehtivaid ndudeid.

[nI-BE] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur rekening houdend met
deze handleiding en de geldende voorschriften.

[fi] Tarkeita asennus- ja kokoonpano-ohjeita
Naihin t6ihin hyvaksytyn ammattiasentajan pitda suorittaa asennus- ja
kokoonpanoty6t voimassa olevien maaraysten mukaisesti.

(hr) Vazne upute za Instalaciju/Montazu

Instalacija/montaza mora biti izvedena od strane kvalificiranog stru¢nog osoblja,

postujuci ove Upute i u skladu sa vazeéim propisima.

[hu] Fontos tudnivalok az installalashoz/szereléshez
Atelepitést/szerelést egy, a munkalatokra felhatalmazott szakembernek
kell végeznie, jelen utasitas és az érvényes eldirasok figyelembevétele
mellett.

[it] Avvertenze importanti per l'installazione/il montaggio
L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza di queste istruzioni e delle
direttive vigenti.

[ka] 86033690mm3560 800700190900 0BLESMENLMZ0L/BMBESg0L030L
0BLEWESE0S/8MBEWSI0 9Bros 3oBbmMzngmcogls LeBnBomadnlionznls cosd3gmemn
3350m0g3030YM0 3gMLmMBagMnls Bogm, Bmgdgcen 3s6sfglinL cos33non.

[It] Svarbios instaliavimo ir (arba) montavimo nuorodos
Instaliavimo/montavimo darbus, laikydamiesi Sios instrukcijos
reikalavimy ir galiojanciy taisykliy, privalo atlikti Siems darbams jgalioti
specialistai.

[sq] Shénime té réndésishme pér instalimin/montimin

Instalimi/montimi duhet t&€ béhet nga njé kontraktues i kualifikuar,
duke ndjekur kéto udhézime dhe né pérputhje me rregulloret né fugi.

[Iv] Svarigi noradijumi par iekartas uzstadisanu / montazu
Uzstadisanu/montazu javeic atbilstoSajiem darbiem sertificetam
specialistam, ievérojot 5o instrukciju un speka esoSos noteikumus.

[nl] Belangrijke aanwijzingen betreffende de installatie/montage
De installatie/montage moet door een erkend installateur volgens de
geldende voorschriften worden uitgevoerd.

[no] Viktig informasjon om installasjon/montering
Installasjonen/monteringen skal giennomfares av autoriserte
installaterer, og installasjonsanvisningen samt gjeldende forskrifter
skal falges.

[pl] Wazne wskazoéwki dotyczace instalacji/montazu
Instalacje/montaz powinien wykona¢ specjalista uprawniony do tego
typu prac z uwzglednieniem informacji podanych w niniejszej instrukcji
oraz aktualnie obowigzujgcych przepiséw.

[pt] Indicagoes importantes relativas a instalagdo/montagem
Ainstalagdo/montagem deve ser efectuada por um técnico autorizado
para os trabalhos, respeitando este manual e as prescri¢oes validas.

[ro] Indicatii importante privind instalarea/montajul
Instalarea/montajul trebuie realizate de catre un specialist autorizat
pentru lucrarile respective, respectandu-se prezentele instructjuni si
prescriptiile valabile.

[ru] BaxxHble yKa3aH1si O NOAKIHOYEHNIO/MOHTaXy
IMoakntoYeHne/MOHTaX AOMKHbI BLIMOSHATL TOMBKO CneLmanmcTbl,
MMELoLLME [IOMNYCK K BbIMOMHEHWIO Takux paboT, npu cobrogeHnmn
TpebOoBaHWIA STOM UHCTPYKLMN 1 JENACTBYIOLLIMX HOPM W MPaBun.
[sk] Dolezité pokyny tykajlice sa inStalacie/montaze
Indtalaciu/montaz musi vykonat odborny personal, ktory ma
opravnenie pre vykon tychto prac, pricom musi dodrziavat’ pokyny
uvedené v tomto navode a platné predpisy.

[sl] Pomembni napotki za namestitev/montazo
Instalacijo/montazo lahko izvede samo pooblas¢en strokovnjak ob
upostevanju teh navodil in veljavnih predpisov.

[sr] Vazna uputstva za ugradnju i montazu

Owu instalaciju/montaZzu moraju da obave stru¢na lica koja su
ovlasc¢ena za obavljanje takvih radova u skladu sa ovim uputstvom i
vazecim propisima.

[sv] Viktiga anvisningar for installation/montering
Installationen/monteringen maste utfdras av en behdrig och tekniskt
utbildad person enligt denna anvisning samt géllande foreskrifter.

[tr] Kurulum/Montaj ile ilgili nemli uyanlar

Kurulum/montaj, bu galismalari yapmasina miisaade edilen uzman
kisiler tarafindan isbu kilavuz ve gegerli ydnetmelikler dikkate alinarak
yapiimaldir.

[uk] BaxknuBi BKasiBKku LLOAO YCTaHOBKU/MOHTaXy
BcTaHOBNEHHS/MOHTaXX MOBUHHI BUKOHYBaTW chaxisLy, LLIO JOMYLLEH
[0 BVIKOHaHHS Takvx pobiT, i3 JOTpUMaHHSAM LieT IHCTPYKLUi Ta Aitoumx
npunucis.

[zh] ZRFENWEERT
RERANERE TR RRES TR S A AT,
ER B AR BT TEMATEREK
aaaillfeus il Adla claadia [ar]
A bal) il 5l Ble ja qa cdealls Al 7 jemn Gaadie U8 e grenill/aS S o of g

3 pafiunal 5 3 aga &l S35 [fa]

JaelS da 5 1 (iman 5 el IS (Gl aladl 4y Slae 4S (o) 48 a (538 Lo 88 2y 53 gefcauaal

s pladl ada gy e ) e 4
[az] Quragdinima

Qurasdiriima isinin yerina yetirilmasi salahiyyatli bir mitexassis
terafinden ve miivafiq qaydalara uygun olaraq apariimalidir.

2025/04

6721843987




Spare parts list

8738894726.ac.RO

==,
SR [~ T 7%
TRINGZ_ 2

GC8300iw 25,35 C,P

Sheet metal

6721843987

2025/04



Pos | Description Ordering no. Remarks
[¢)
o|al|S
{83
HHE
e
35|3
1 | Panel front Bosch white 8737 709 135 HEE
2 |Side Panel coated white left 8737 709 191 HEE
3 | Side Panel right white 8737 709 192 HEE
4 |Facia 8737709 138 L AR BN |
6 |Bottom panel 8737 709 355 HEE
7 |Top panel 8737 709 141 HEE
8 |Expansion vessel 10L 8737 709 142 HEE
9 | Support (Expansion vessel) 8737 709 143 HEE
10 |Screw 4.8x13 ISO 14585 (10x) 8737718 305 L AR BN |
11 |Plug 8716 763 266 0 N
12 | Clip 4,8mm (10x) 87106090150 N
13 |Flue outlet 8710735296 0 N
14 |Lip seal DN80 8711004 2320 N
15 |Flue pipe 8718666 1830 N
16 |Seal @ 87,5mm 87229333300 N
17 |Flue adapter DN 80/125 87167632740 N
18 | Air box Bosch 8737 709 144 L AR BN |
19 |Screw M5x12 (10x) 7 736 700 351 L AR BN |
20 |Fastener (2x) 8737 709 145 HEE
21 |Fastener 8737 709 146 HEE
22 | Grommet (Cable guide) 8737 710 236 HEE
23 | Support (Control unit) 8737 709 147 HEE
24 |Screw M5x12 (10x) 7 736 700 351 L AR BN |
25 | Cover (Installer access) 8737 709 196 HEE
26 |Cover (Ip PluX) 8737709 148 L AR BN |
27 |Lock (PluX) 8737709 149 L AR BN |
28 |Strain relief 8712201007 0 N
29 | Grommet feed 2-pole 8737704 4950 HEE
30 |Gasket 41x3 (10x) 8718668 4490 N
31 |Seal kit 8737 709 150 L AR BN |
32 |Back panel 8716 119 906 HEE
Mounting set 8716 119912 HEE
Gasket PE foam f. AU/NZ flue 8737 715029 HEE

GC8300iW 25,35 C,P Sheet metal

2025/04

6721843987




Spare parts list

8738894727 .ad

7" /
vvv 71170
Y I
3 \\/ 14/
D%, /
41 2

5

= .\mv\ ,“;}
AR Y

GC8300iw 25,35 C,P

Heat exchanger

6721843987

2025/04



Pos | Description Ordering no. Remarks
[¢)
o|al|S
0w |Wv
N| O |™
212|2
o|o|o
o|o|o
™| M| ™
Q| O | ©
OO0
[CRKCAEC]
1 |Heat exchanger WB5-I1+ 8737712171 HEE
2 |Electrode kit 8737 709 581 L AR BN |
3 |Gasket 8718 664 4020 N
4 |Condensate tray 8737 708 872 HEE
5 | Temperature limiter 8737712163 HEE
6 | Return manifold 8737 707 582 HEE
7 |Temperature sensor NTC 8714 500 087 0 HEE
8 |Service cover WB5-1I+ 8718666 1720 HEE
9 |Seal (Service cover) WB5-II+ 8710103 1530 HEE
10 |Condensate tray collector seal 87101031550 HEE
11 |Seal @ 87,5mm 87229333300 N
12 |Seal kit 8737 709 150 L AR BN |
13 |Seal burner WB5-I1+ CMS <=42kW 8718 668 064 0 N
14 | T-head bolt M8x42 8737712757 L AR BN |
15 | Seal (Gas-air duct) 87377014510 HEE
16 |Bracket 87186650430 N
18 |Burner cover WB5-I1+ 8 737 707 981 HEE
19 |Burner WB5-II+ 8737 706 604 0 N
21 [Nut 8713301196 0 N

GC8300iW 25,35 C,P Heat exchanger

2025/04

6721843987




Spare parts list

8738894728.ac.RO

GC8300iw 25,35 C,P

Gas valve

6721843987

2025/04



Pos | Description Ordering no. Remarks
[¢)
o|al|S
0w |Wv
N| O |™
212|2
o|o|o
o|o|o
™| M| ™
Q| O | ©
OO0
[CRKCAEC]
1 | Gas-air duct WB5-I1+ 8737714115 L AR BN |
2 |Seal (Gas-air duct) 87377014510 HEE
3 | Sound absorber 8718 666 152 0 HEE
4 |Non-return valve 8 737 709 562 HEE
5 |Lip seal 8737709 314 L AR BN |
7 | O-ring 63x3 (10x) 87228801750 L AR BN |
8 | Mixing unit 87186625180 L AR BN |
9 |Screw M4x6 Taptite ZC PL P/H (10X) 29144114240 L AR BN |
10 |Security seal (Venturi) (10x) 8737 708 988 HEE
11 |Gas pipe 8718668 5310 HEE
12 |Seal (10x) 8718662 0550 L AR BN |
13 | O-ring 12x3 (10x) 87186693850 L AR BN |
14 |Gas valve 87186518020 L AR BN |
15 | Gasket 41x3 (10x) 8718668 4490 L AR BN |
16 |Gasket 8718 600 34A 0 L AR BN |
17 |Gas pipe 8737711818 HEE
19 | Gasket 25x30x1,5 (10x) 87101030140 EEE
20 |Fan 8737 709 295 L AR BN |
21 |Venturi 8737 708 865 [ ]
21 |Venturi 8 737 708 866 [ BN |
22 |Nut M6 + Screw M6x30-5.8 8 737 709 304 L AR BN |
24 |Cap (10x) 8710506 1610 [ BN |
24 |Cap (1x) 8737902 864 0 [ BN |
GC8300iW 25,35 C,P Gas valve

2025/04

6721843987




Spare parts list

D
. 32
&
6721903686.aa.RO

P

GC8300iwW 25,35 C

Tubes

6721843987

10

2025/04



Pos | Description

Ordering no.

Remarks

1 |Pipe expansion vessel HU2

8737712172

2 |Pipe flow HU2 long/short

8737712174

3 |Return pipe HU2

8737712482

8 |Clip 10mm (10x)

87167711670

10 |O-ring 12,5x3 WRAS / KTW (10x)

8716107 4370

12 | Gasket 22,2x30x2

8737709 162

13 |Seal 19.9mm (1x)

87161156730

13 |Seal 18.5x24.3mm (10x)

87167712590

15 |O-ring 17x4 L (10x)

87167711540

16 |Clip (10x)

87112000240

23 | Air vent

8717 4052850

24 | Gasket 18,6x13,5x1,5 (10x)

87101030450

24 | Gasket 18.6 x 13.5 x 1.5 (1x)

87161156800

H N EH N E | E N E|NE N E E N = = = | = GC8300W25P

(BN BN BN BN BN BN BN BN BN BN BN BE BN BE BN EE Elelotkiiiiiyy
H | E N E E N N E E N E E = = E| ®E = GC8300W3540C

26 |Siphon 8737709 163
27 |Drain hose 8737712737
30 |Seal 8737 602 313
32 |Cap 8737 709 166
GC8300iW 25,35 C,P Tubes

2025/04

1"

6721843987




Spare parts list

6721903687.ab

RS

([ T

NN
///,ﬂrﬂlﬂz

/A / Y l 2 J

/a9 Qi/.

,P

GC8300iwW 25,35 C

Hydraulic block

6721843987

12

2025/04



Pos | Description Ordering no. Remarks
[¢)
o|al|S
{83
HHE
e
35|3
1 |Manifold plate 87186844710 | ]
2 |Seal 28,4x8 (10x) 87167710030 | ]
3 |Seal 19,4x8 (10x) 87167713250 | ]
4 | Screw M5x35 (10x) 8718684 954 0 | ]
5 |Plug 13mm (5x) 87182224780 | ]
6 |O-ring 12,5x3 WRAS / KTW (1x) 8716 106 748 0 | ]
6 |O-ring 12,5x3 (10x) 8716 118 019 | ]
7 |Clip 13mm 8716 106 549 0 | ]
8 |Plate heat exchanger C-PHE 26 87186429490 |
9 |Pipe 8 737 603 007 | ]
10 |O-ring 17x4 L (10x) 87167711540 | ]
11 | Clip 18mm (10x) 8718684 699 0 | ]
12 |Pipe DHW assy. vertical 8737 603 010 |
13 |O-ring 13,87x3,53 (10x) 87167711550 | ]
15 | Temperature sensor NTC 8716010809 0 u
22 |Motor (3-way valve) 8 737 602 357 | ]
23 |Return pipe 8 737 602 352 |
24 |Fill cock 87167714320 | ]
25 |O-ring 18,7x2,7 (10x) 87186404140 | ]
26 |Clip (10x) 8711200016 0 | ]
27 |Pipe 8 737 603 006 | ]
28 |3-way valve 8 737 602 350 | ]
29 |Clip (10x) 8 737 602 355 | ]
30 |Manifold plate (Pump) 8 737 602 345 u
31 |Clip (10x) 87186819200 | ]
32 |O-ring 23,47x2,62 (10x) 8 737 602 349 | ]
34 |Clip 10mm (10x) 87167711670 | ]
36 |Connecting pipe 8 737 602 348 |
38 |Clip (10x) 8 737 602 356 | ]
39 |Clip (10x) 87161139180 | ]
40 |O-ring 20,22x3,53 EPDM (10x) 87186854900 | ]
41 |Pump UPMA4L 68W ErP1 8 737 605 865 | ]
42 | Manifold plate (Pump) 8 737 602 345 u
43 |O-ring 34x3 (10x) 8 737 602 346 | ]
44 | Screw M5x30 + Washer 8716 106 452 0 | ]
45 | Manifold (Expansion vessel) 8718648 9730 u
49 |Pressure sensor 87186510420 |
50 |Pressure relief valve 8718 643 989 0 u
53 |Plug 8716 106 566 0 | ]
59 |Seal 18.5x24.3mm (10x) 87167712590 | ]
64 |Pressure gauge 8737 712 661 |
65 |O-ring 2,62x6,02 WRAS / KTW (10x) 87161408100 | ]
70 | Adapter (Flow sensor) 8737 713 199 u
71 |Flow sensor 8 737 602 353 |
72 |Clip 10mm (10x) 87167711670 | ]
73 |Pressure relief valve 8717 401029 0 u
74 |O-ring 6,60x2,4 EPDM-70 WRAS / KTW 8718617 79A0 | ]
76 |Adapter (Flow limiter) 8718644 496 0 | ]
77 |O-ring 20,22x3,53 EPDM (10x) 87186854900 | ]
79 |Flow limiter 14 I/min 8737713 454 | ]
82 |Clip (10x) 87161139170 | ]
83 |Filter dew 8716 113906 0 | ]

GC8300iw 25,35 C,P Hydraulic block

2025/04

13

6721843987




Spare parts list

6721903687.ab

RS

([ T

NN
///,ﬂrﬂlﬂz

/A / Y l 2 J

/a9 Qi/.

,P

GC8300iwW 25,35 C

Hydraulic block

6721843987

14

2025/04



Pos | Description Ordering no. Remarks
(6]
o|al|S
w | w|w
N| O |™
212|2
o|o|o
o|o|o
™| M| ™
Q| O | ©
OO0
[CRKCAEC]
84 |Pipe 8737603 016 u
85 |Clip (10x) 87112000240 u
GC8300iW 25,35 C,P Hydraulic block

2025/04

15

6721843987




Spare parts list

6721903876.aa.RO

GC8300iw 25,35 C,P

Hydraulic block

5A

6721843987

16

2025/04



Pos | Description Ordering no. Remarks
[¢)
o
X
0
(3o}
2
o
o
o
o<}
O
[O]
1 |Manifold 87186808240
5 |Plug 13mm (5x) 87182224780
6 |O-ring 12,5x3 WRAS / KTW (1x) 8716 106 748 0
7 |Clip 13mm 8716 106 549 0
9 |Pipe 8 737 603 007
10 |O-ring 17x4 L (10x) 87167711540
11 | Clip 18mm (10x) 8718684 699 0
12 |Pipe DHW assy. vertical 8737 603 012
13 |O-ring 13,87x3,53 (10x) 87167711550
22 |Motor (3-way valve) 8 737 602 357
23 |Return pipe 8 737 602 352
25 |O-ring 18,7x2,7 (10x) 87186404140
26 |Clip (10x) 8711200016 0
27 |Pipe 8 737 603 006
28 |3-way valve 8 737 602 350
29 |Clip (10x) 8 737 602 355
30 |O-ring 23,47x2,62 (10x) 8 737 602 349

[ BN BN BE BN BN BN BN BN BN BE BE BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BE RN Eleletkiviimi
H E N NN E N N NN NSNS S NN NSNS S S NN NN S == === = = =m|GC800W35P

31 [Clip (10x) 87186819200
32 | O-ring 23x4 (10x) 87167713530
34 | Clip 10mm (10x) 87167711670
36 |Connecting pipe 8 737 602 348
38 [Clip (10x) 8 737 602 356
39 [Clip (10x) 87161139180
40 |O-ring 20,22x3,53 EPDM (10x) 87186854900
41 |Pump UPM4L 68W ErP1 8 737 605 865
42 | Manifold plate (Pump) 8 737 602 345
43 | O-ring 34x3 (10x) 8 737 602 346
44 | Screw M5x30 + Washer 8716 106 452 0
45 | Manifold (Expansion vessel) 87186489730
49 |Pressure sensor 87186510420
50 |Pressure relief valve 8718 643 989 0
53 | Connecting pipe (Pressure relief valve) 8 737 602 347
59 |Seal 18.5x24.3mm (10x) 87167712590
64 |Pressure gauge 8737712 661
65 | O-ring 2,62x6,02 WRAS / KTW (10x) 8716 1408100
86 |Pipe 8737603 017
GC8300iw 25,35 C,P Hydraulic block

5A

2025/04

17

6721843987




Spare parts list

- S

g
rl"' )
S b ﬁ

]

20
®
6721904516.ab
Control panel GC8300iw 25,35 C,P
18 6721843987

2025/04




Pos | Description Ordering no. Remarks
[¢)
o|al|S
0w |Wv
N| O |™
212|2
o|o|o
o|o|o
™| M| ™
Q| O | ©
OO0
[CRKCAEC]
1 | Control unit ACU MHP-23 8737714734 L AR BN |
3 |Harness 24V HU2 8737712183 HEE
4 |Cable harness HV 8737709 177 HEE
5 |Ignition transformer 7 736 700 599 HEE
7 |Cable + Switch ON/OFF 8737711282 L AR BN |
8 |Cable 8737714 083 L AR BN |
10 |Connector Set 8737712639 |
10 | Connector kit 8737 712 640 [ N |
12 |Fuse holder 8716 121 950 L AR BN |
13 |Fuse 5x20mm Fast Acting (5x) 8716 116 900 HEE
17 |Ignition cable 8737712818 HEE
18 |Earth cable L 140mm 8737712819 L AR BN |
22 |Gas conversion Kit GC8..C LPG 40kW 7738 113 683 u
22 |Gas conversion Kit GC8..C H 40kW 7 738 113 684 u
22 |Gas conversion Kit GC8..P LPG 35kW 7738 113 685
22 |Gas conversion Kit GC8..P H 35kW 7738 113 686
22 |Gas conversion Kit GC8..P LPG 25kW 7 738 113 687 ]
22 |Gas conversion Kit GC8..P H 25kW 7738 113 688 ]
23 |Facia HMI300 without standby 8737711155 [ ]
30 |Collar 8738901772 [ ]
GC8300iw 25,35 C,P Control panel

2025/04

19

6721843987




Spare parts list

6721904517.aa.RO

GC8300iw 25,35 C,P

MAPL

6721843987

20

2025/04



Pos | Description Ordering no. Remarks

[¢)

o|al|S

0w |Wv

N| O |™

212|2

o|o|o

o|o|o

™| M| ™

Q| O | ©

OO0

[CRKCAEC]

1 |MAPL Combi with Keyless IB 8737712511 | ]
4 |Valve 3/4" 8716 156 759 0 | ]
5 | Connection DHW-out 8738712995 |
6 |Connection gas 8718226 346 0 |
7 |Globe valve - dcw in 8738712998 | ]
8 |Valve - ch 8738712999 | ]
9 |Screw M5x10 (10x) 29144114200 | ]
10 |Charging link keyless 87186892750 |
11 |Gasket 18,6x13,5x1,5 (10x) 8710103 0450 [ ]
12 | Gasket 23,9x17,2x1,5 (10x) 8710103 043 0 [ ]
13 |Pipe Set NZ/AU HU2 8737714078 | ]
17 |Drain hose 8737712737 |
18 |Nipple set 15xR1/2"_18xR3/4"_spare 8737714 079 | ]

GC8300iW 25,35 C,P MAPL

2025/04

21

6721843987




Spare parts list

6721904518.aa.RO

7A

MAPL

GC8300iw 25,35 C,P

2025/04

22

6721843987




Pos

Description

Ordering no.

GC8300iW 35/40 C

Remarks

MAPL System IB

8737712512

oo
el RTo}

N ™

2|2

oo

oo

™| ™

Q|

(GRS

[O]XC]

BN |

4 |Valve 3/4" 8716 156 759 0 [ N |
5 | Connection DHW-out 8738712995 [ N |
6 |Connection gas 8718226 346 0 [ N |
7 |Globe valve 8716 156 7610 [ N |
9 |Screw M5x10 (10x) 29144114200 [ N |
11 | Gasket 18,6x13,5x1,5 (10x) 87101030450 [N ]
12 |Gasket 23,9x17,2x1,5 (10x) 87101030430 [N ]
13 |Pipe Set NZ/AU HU2 8737714078 [ N |
17 |Drain hose 8737712737 [ N |
18 |Nipple set 15xR1/2"_18xR3/4"_spare 8737714 079 [ N |

GC8300iW 25,35 C,P MAPL

T7A

2025/04

23

6721843987




Types of appliances

Appliance Ordering no. Country Remarks
GC8300iw 25 P 23 7 738 101 049 AUNZ
GC8300iW 35 P 23 7738101 048 AUNZ

7 738 101 047 AU,NZ

GC8300iW 35/40 C 23

2025/04

24

6721843987



Bosch Thermotechnik GmbH
Junkersstr. 20-24

@ B os c H D-73249 Wernau / Germany
www.bosch-homecomfort.com

25 6721843987

2025/04



